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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Plot 7-757. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 209 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6995MHz
Channel: 209
Frequency Ant. Pol. | Antenna Turr\table Analyzer AFCL Field Limit Margin
[MHZ] Detector [HV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
9 [degree] | [dBm] [dBuV/m] H
13990.00 | Average H - - -84.34 17.85 40.51 68.20 -27.69

Table 7-122. Radiated Spurious Emission Measurements SDM — RU242

FCC ID: BCGA2764
IC: 579C-A2764
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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Plot 7-758. Radiated Spurious Emissions above 1GHz SDM (802.11ax — Ch. 229 — RU242)

Multiview &2 Spectrum X  Spectrum 2

Ref Level 10 ® RBW 1 MHz
VBW 3 MHz Mode Count 100/100

i GTH DIME]
1 Frequency Sweep ® 1Pk Max
M1[1] 41.62 dBpV/m
39.738756 GHz

44001 pts 2.2 GHz/ 40.0 GHz
~ Measuring... [[TTTTTIT] 28.08.2022

21:21:09

21:21:00 28.08.2022

Plot 7-759. Radiated Spurious Emissions 18-40GHz SDM (802.11ax — Ch. 1 — RU242, Pol. H)

FCC ID: BCGA2764 element MEASUREMENT REPORT Approved by:
IC: 579C-A2764 (CERTIFICATION) Technical Manager
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Multiview =2 Spectrum X  Spectrum 2

Ref Level 107.00 ® RBW 1 MHz
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Plot 7-760. Radiated Spurious Emissions 18-40GHz SDM (802.11ax — Ch. 1 — RU242, Pol. V)

Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 7095MHz
Channel: 229
Frequency Ant. Pol. | Antenna Tur_ntable Analyzer AFCL Field Limit Margin
[MHZ] Detector [HV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
9 [degree] | [dBm] [dBuV/m] H
14230.00 | Average H - - -84.01 18.14 41.13 68.20 -27.07

Table 7-123. Radiated Spurious Emission Measurements SDM — RU242

FCC ID: BCGA2764 element MEASUREMENT REPORT Approved by:
IC: 579C-A2764 (CERTIFICATION) Technical Manager
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7.7.4  Antenna 5b Radiated Band Edge Measurements (20MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
Channel: 1

RBW: 1 MH .
PASS i i e nm VBW S Mz Peak: 5775.30 MHz, 60.46 dBuv/m

pug et 18298 SwT: 1.01ms  Avg: 5904.30 MHz, 49.20 dBuV/m
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Plot 7-761. Antenna 5b Radiated Lower Band Edge (Peak/Average — UNIl Band 5 — RU26)
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Worst Case Mode:

802.11ax

Worst Case Transfer Rate:
Distance of Measurements:

Operating Frequency:
Channel:

PASS &3

MCS11

3 Meters

7095MHz

229

Trace :
Offset: 20.4dg  YBW: 3 MHz
Peak Offeet: 19.8d8 SWT: 1.01ms

RBW: 1 MHZ  pegk: 7144.80 MHz, 62.49 dBpV/m

Avg: 7255.20 MHz, 51.18 dBuV/m
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Plot 7-762. Antenna 5b Radiated Lower Band Edge (Peak/Average — UNIl Band 8 — RU26)

FCC ID: BCGA2764
IC: 579C-A2764
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RU242

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
Channel: 1

P ASS ég;;gﬁﬁgw REw:1MHz  Peak: 5912.10 MHz, 60.66 dBuV/m
pug ek 16298 SwT: 1.01ms  Avg: 5878.80 MHz, 48.81 dBuV/m
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Plot 7-763. Antenna 5b Radiated Lower Band Edge (Peak/Average — UNII Band 5 — RU242)
FCC ID: BCGA2764 MEASUREMENT REPORT Approved by:
IC: 579C-A2764 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 7095MHz
Channel: 229
PASS &t dzs 16 gEW: 1MHz - peak: 7262.20 MHz, 64.72 dBpV/m
bodi Dffeet: 17 7d8 SWT: 1.01ms Avg: 7317.00 MHz, 52.90 dBpV/m
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Plot 7-764. Antenna 5b Radiated Lower Band Edge (Peak/Average — UNIl Band 8 — RU242)

FCC ID: BCGA2764 MEASUREMENT REPORT Approved by:
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7.7.5 Antenna 5b Radiated Band Edge Measurements (40MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5965MHz
Channel: 3

RBW: 1 MH .
PASS K@S&S?s%et: l6.3qs VBW: 3 MH% Peak: 5879.50 MHz, 60.25 dBpV/m

Peak Offset: 15.8d8_SWT: 1.01ms__Avg: 5886.15 MHz, 48.91 dBpuV/m
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Plot 7-765. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNIl Band 5 — RU26)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7085MHz
Channel: 227

fuerage Trace RBW:1MHz  pegk: 7138.65 MHz, 70.51 dBuVv/m
Peak T ce VBW: 3 MH . . ’ . 9l
PASS avg, ofiset 1919 VR 3 T2 A 5.7139.00 MHZ, '53.02 dBuV/m
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Plot 7-766. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNIl Band 8 — RU26)

FCC ID: BCGA2764 elemen-t MEASUREMENT REPORT Approved by:
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RU484

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5965MHz
Channel: 3
P ASS ég;;g%lgw RBW: 1MHZ  peak: 5918.00 MHz, 60.93 dBuV/m
Pagk Offeet: 15508 SWT: 1.01ms _Avg: 5923.60 MHz, 48.89 dBuV/m
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Plot 7-767. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU484)

FCC ID: BCGA2764 elemen-t MEASUREMENT REPORT Approved by:
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7085MHz
Channel: 227

fuerage Trace RBW:1MHz  pegk: 7128.15 MHz, 64.57 dBuV/m
Peak T ce VBW: 3 MH . . ’ . 9l
PASS avg, ofiset 182 VR 3 T2 A 4.7297.90 MHZ, '52.71 dBuV/m
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Plot 7-768. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNII Band 8 — RU484)
FCC ID: BCGA2764 MEASUREMENT REPORT Approved by:
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7.7.6  Antenna 5b Radiated Band Edge Measurements (80MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5985MHz
Channel: 7

RBW: 1 MH .
PASS K@S&S?s%et: l6.5qs VBW: 3 MH% Peak: 5870.20 MHz, 58.17 dBpV/m

Peak Offset: 15,998 SWT: 1.01ms__Avg: 5910.20 MHz, 47.23 dBuV/m
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Plot 7-769. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNIl Band 5 — RU26)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7025MHz
Channel: 215

fuerage Trace RBW:1MHz  pegk: 7139.00 MHz, 70.57 dBuV/m
Peak Trace. VBW: 3 MH ' : Y- H
PASS avg, ofiset 1930 VR 3 T2 A 4.7138.60 MHZ, 50.94 dBuV/m
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Plot 7-770. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNIl Band 8 — RU26)

FCC ID: BCGA2764 elemen-t MEASUREMENT REPORT Approved by:
IC: 579C-A2764 (CERTIFICATION) Technical Manager

Test Report S/N: Test Dates: EUT Type:

) Page 274 of 324
1C2205090028-22-R3.BCG 5/30/2022 - 9/16/2022 Tablet Device

V 10.5 12/15/2021
Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ element

RU996

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5985MHz
Channel: 7

P ASS ég;;gﬁﬁgw REw:1MHz  Peak: 5922.60 MHz, 66.38 dBuV/m
pug ek 16098 SWT: 1.01ms  Avg: 5921.80 MHz, 52.29 dBuV/m
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Plot 7-771. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU996)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 7025MHz
Channel: 215

fuerage Trace RBW:1MHz  pegk: 7125.00 MHz, 66.45 dBuV/m
Peak T ce VBW: 3 MH . . ’ . K
PASS avg, offset 1820 VR 3 T2 A 4.7125.00 MHZ, 53.13 dBuV/m
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Plot 7-772. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNII Band 8 — RU996)
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7.7.7  Antenna 5b Radiated Band Edge Measurements (160MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 6025MHz
Channel: 15

RBW: 1 MH .
PASS K@S&S?s%et: L6.4qs VBW: 3 MH% Peak: 5870.10 MHz, 60.80 dBpV/m

Peak Offset: 15.998_SWT: 1.01ms__Avg: 5869.20 MHz, 47.56 dBpuV/m
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Plot 7-773. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNIl Band 5 — RU26)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 6985MHz
Channel: 207

puciage lrace RBW:1MHz  pegk: 7217.70 MHz, 66.29 dBuV/m
Peak Trace VBW: 3 MH : : 10 A y
PASS avg, Offset 18208 YN D T2 Avg: 7219.05 MHz, 49.40 dBuV/m
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Plot 7-774. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNIl Band 8 — RU26)
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RU996x2

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:
Distance of Measurements:

Operating Frequency:
Channel:

févelr(a_lt__;e Trace
PASS AVQ. Offset: 16.8d8 YBW: 3 MHz

Peak Offset: 16.0dB8 SWT: 1.01ms

MCS11

3 Meters

6025MHz

15

RBW: 1 MHz  pegk: 5907.90 MHz, 78.93 dBuv/m

Avg: 5908.35 MHz, 63.99 dBuV/m
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Plot 7-775. Antenna 5b Radiated Lower Band Edge (Peak & Average — UNIl Band 5 — RU996x2)
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IC: 579C-A2764

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090028-22-R3.BCG

Test Dates:

5/30/2022 - 9/16/2022

EUT Type:
Tablet Device

Page 279 of 324

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ element

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 6985MHz
Channel: 207

fuerage Trace RBW:1MHz  pegk: 7128.60 MHz, 81.50 dBuVv/m
Peak T ce VBW: 3 MH . . ’ . 9l
PASS avg, ofiset 1950 VR 3 T2 Ay4.7127.70 MHZ, '65.20 dBuV/m
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@ element

7.7.8 Antenna 4a Radiated Band Edge Measurements (20MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
Channel: 1

RBW: 1 MH .
PASS K@S&S?s%et: 1s.5qs VBW: 3 MH% Peak: 5877.60 MHz, 60.03 dBpV/m

Peak Offset: 15.8d8_SWT: 1.01ms__Avg: 5883.90 MHz, 48.54 dBpuV/m
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@ element

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:
Distance of Measurements:

Operating Frequency:
Channel:

MCS11

3 Meters

7095MHz

229

PASS fverage Trace RBW: 1 MHz  pegk: 7128.90 MHz, 62.78 dBuV/m

Avg.

Trace :
Offset: 20.4dg  YBW: 3 MHz
Peak Offeet: 19.8d8 SWT: 1.01ms

Avg: 7248.00 MHz, 51.14 dBuV/m
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@ element

RU242

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
Channel: 1

P ASS ég;;gﬁﬁgw REw:1MHz  Peak: 5891.40 MHz, 60.17 dBuV/m
pug ek 10198 SwT: 1.01ms  Avg: 5876.40 MHz, 48.57 dBuV/m
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@ element

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7095MHz
Channel: 229

PASS ’égg’ﬁ%iﬁm Rew:1MHz  Peak: 7249.50 MHz, 62.12 dBpV/m
pug; Qfeet: 20298 SWT: 1.01ms  Avg: 7269.60 MHz, 50.93 dBuV/m
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@ element

7.7.9 Antenna 4a Radiated Band Edge Measurements (40MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5965MHz
Channel: 3

RBW: 1 MH .
PASS K@S&S?s%et: L6.2qs VBW: 3 MH% Peak: 5914.15 MHz, 60.47 dBpV/m

Peak Offset: 15.7d8_SWT: 1.01ms__Avg: 5899.10 MHz, 48.88 dBpuV/m
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@ element

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 7085MHz
Channel: 227

fuerage Trace RBW:1MHz  pegk: 7221.60 MHz, 64.00 dBuV/m
Peak T ce VBW: 3 MH . . ’ . K
PASS avg, ofiset 1930 VR 3 T2 A 4.7298 .95 MHZ, 52.87 dBuV/m
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@ element

RU484

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 5965MHz
Channel: 3

PASS ég;;gﬁﬁgw REw:1MHz  Peak: 5918.00 MHz, 59.87 dBuV/m
pug ek 16198 SwT: 1.01ms  Avg: 5885.80 MHz, 48.64 dBuV/m
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@ element

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS5
Distance of Measurements: 3 Meters
Operating Frequency: 7085MHz
Channel: 227

fuerage Trace RBW:1MHz  pegk: 7288.45 MHz, 63.66 dBuV/m
Peak T ce VBW: 3 MH . . ’ . 9l
PASS avg ofiset 17998 VR 3 T2 A g.7287.75 MHzZ, 52.41 dBuV/m
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@ element

7.7.10 Antenna 4a Radiated Band Edge Measurements (80MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5985MHz
Channel: 7

RBW: 1 MH .
PASS K@S&S?s%et: L6.4qs VBW: 3 MH% Peak: 5878.20 MHz, 58.02 dBpV/m

Peak Offset: 15.8d8_SWT: 1.01ms__Avg: 5837.00 MHz, 47.00 dBuV/m
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7025MHz
Channel: 215

PASS ’égg"ﬁglg“e Rew: 1MHz  Peak: 7139.00 MHz, 62.13 dBpV/m
Pag Ot 15308 SWT: 1.01ms _Avg: 7139.40 MHz, 48.18 dBuV/m

140 A
E 1201
>
35
|
Z 100 1
=
=
o
c
Y 80 -
-
n
i)
i 60
40 ~
6925 6965 7005 7045 7085 7125 7165 7205 7245 7285 7325
Frequency (MHz)
Plot 7-786. Antenna 4a Radiated Lower Band Edge (Peak & Average — UNIl Band 8 — RU26)
FCC ID: BCGA2764 MEASUREMENT REPORT Approved by:
IC: 579C-A2764 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
. Page 290 of 324
1C2205090028-22-R3.BCG | 5/30/2022 - 9/16/2022 Tablet Device

V 10.5 12/15/2021
Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ element

RU996

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5985MHz
Channel: 7

P ASS ég;;gﬁﬁgw REWw:1MHz  Peak: 5922.20 MHz, 63.64 dBuV/m
pug ek 16098 SWT: 1.01ms  Avg: 5922.60 MHz, 50.80 dBuV/m
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@ element

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:
Distance of Measurements:

Operating Frequency:
Channel:

PASS e OFfast: 18.2ap  VBW: 3 MHz

Peak Offset: 17.7dB8 SWT: 1.01ms

MCS11

3 Meters

7025MHz

215

Average Trace

RBW: 1 MHz  pegk: 7125.00 MHz, 63.83 dBuV/m

Avg: 7125.40 MHz, 50.08 dBuV/m
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Plot 7-788. Antenna 4a Radiated Lower Band Edge (Peak & Average — UNIlI Band 8 — RU996)
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7.7.11 Antenna 4a Radiated Band Edge Measurements (160MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 6025MHz
Channel: 15

RBW: 1 MH .
PASS K@S&S?s%et: L6.2qs VBW: 3 MH% Peak: 5870.10 MHz, 59.07 dBpV/m

Peak Offset: 15.998_SWT: 1.01ms__Avg: 5795.40 MHz, 47.24 dBuV/m
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 6985MHz
Channel: 207

puciage lrace RBW:1MHz  pegk: 7258.20 MHz, 59.01 dBuv/m
Peak Trace VBW: 3 MH : : nwy y
PASS avg Offset 18308 YN D T2 Avg: 7182.60 MHz, 48.13 dBuV/m
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RU996x2

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 6025MHz
Channel: 15

fufpe e RBWi1MHZ - peak: 5921.85 MHz, 74.63 dBpV,
PASS oo OFfast: 16.808  VBW: 3 MHz €a Z, uV/m

Peak Offset: 16.0d8_SWT: 1.01ms__Avg: 5909.25 MHz, 59.31 dBuV/m
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@ element

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 6985MHz
Channel: 207

puciage lrace RBW:1MHz  pegk: 7128.15 MHz, 79.16 dBuVv/m
Peak Trace VBW: 3 MH : : Ve y
PASS avg,Offset 18508 YN D T2 Avg: 7128.60 MHz, 64.79 dBuV/m
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7.7.12 SDM Radiated Band Edge Measurements (20MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
Channel: 1

RBW: 1 MH .
PASS K@S&S?s%et: 1s.5qs VBW: 3 MH% Peak: 5910.30 MHz, 60.59 dBpV/m

Peak Offset: 15.7d8_SWT: 1.01ms__Avg: 5877.90 MHz, 48.53 dBpuV/m
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Plot 7-793. SDM Radiated Lower Band Edge (Peak/Average — UNII Band 5 — RU26)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7095MHz
Channel: 229

PASS ’égg’ﬁ%iﬁm Rew:1MHz  Peak: 7167.00 MHz, 62.59 dBpV/m
PG Afeet: 20398 SWT: 1.01ms  Avg: 7272.30 MHz, 51.44 dBuV/m
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Plot 7-794. SDM Radiated Lower Band Edge (Peak/Average — UNII Band 8 — RU26)
FCC ID: BCGA2764 MEASUREMENT REPORT Approved by:
IC: 579C-A2764 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
. Page 298 of 324

1C2205090028-22-R3.BCG | 5/30/2022 - 9/16/2022 Tablet Device

V 10.5 12/15/2021
Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ element

RU242

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
Channel: 1

P ASS ég;;gﬁﬁgw REw:1MHz  Peak: 5902.20 MHz, 60.29 dBuV/m
pug sk 18198 SwT: 1.01ms  Avg: 5922.60 MHz, 48.74 dBuV/m
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 7095MHz
Channel: 229
PASS PeakTioce’ © gEW: 1MHz - peak: 7265.80 MHz, 64.02 dBuV/m
bodi Dffeet: 17 748 SWT: 1.01ms Avg: 7322.60 MHz, 52.90 dBpV/m
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Plot 7-796. SDM Radiated Lower Band Edge (Peak/Average — UNII Band 8 — RU242)
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7.7.13 SDM Radiated Band Edge Measurements (40MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5965MHz
Channel: 3

RBW: 1 MH .
PASS K@S&S?s%et: L6.2qs VBW: 3 MH% Peak: 5834.70 MHz, 60.28 dBpV/m

Peak Offset: 15.6d8_SWT: 1.01ms__Avg: 5902.95 MHz, 48.91 dBuV/m
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7085MHz
Channel: 227

PASS ’égg"ﬁglg“e Rew:1MHz  peak: 7157.55 MHz, 64.21 dBpV/m
Pag Ot 157408 SWT: 1.01ms _Avg: 7296.50 MHz, 52.94 dBuV/m
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Plot 7-798. SDM Radiated Lower Band Edge (Peak & Average — UNII Band 8 — RU26)
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RU484

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5965MHz
Channel: 3

PASS ég;;gﬁﬁgw REw:1MHz  Peak: 5920.80 MHz, 61.67 dBuV/m
pug ek 16998 ST 1.01ms  Avg: 5924.65 MHz, 49.39 dBuV/m
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7085MHz
Channel: 227

pudiage llace RBW:1MHz - pegk: 7127.80 MHz, 64.73 dBpV/m
Peak Trace VBW: 3 MH : ' ‘= A Y
PASS avg Offset 17808 YN D T2 Avg: 7284.95 MHz, 52.22 dBuV/m
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7.7.14 SDM Radiated Band Edge Measurements (80MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5985MHz
Channel: 7

RBW: 1 MH .
PASS K@S&S?s%et: l6.5qs VBW: 3 MH% Peak: 5921.40 MHz, 58.31 dBpV/m

Peak Offset: 16,08 SWT: 1.01ms__Avg: 5863.00 MHz, 47.29 dBuV/m
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Worst Case Mode:

Worst Case Transfer Rate:
Distance of Measurements:

Operating Frequency:

Channel:

Average Trace

PASS e OFfast: 18,308 VBW: 3 MHz

Peak Offset: 17.8dB8 SWT: 1.01ms

RBW: 1 MHz  pegk: 7138.60 MHz, 70.81 dBuV/m

Avg: 7139.00 MHz, 51.08 dBuV/m
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Plot 7-802. SDM Radiated Lower Band Edge (Peak & Average — UNII Band 8 — RU26)
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